

EPIL TEST REPORT

Project No.: L4-60054

Equipment Under Test: LV PANEL

Model : Surface-Wall mounting
S/N : 101/27
IP : 55
Built Year : 2020
Dimension(H.D.W) : SEE ANNEX

Manufactured by: NIROO PARDAZ ENERGY.CO

Applicant: NIROO PARDAZ ENERGY.CO

Trade Mark:



Tested According to: IEC 60529 2013/CORE1: 2019

Reception Date of Sample: 30-Sep-2020 / **Testing Date:** 03-Oct-2020

Issue Date: 20-Oct-2020

Test Result: FAILED

No. of pages: 13

Prepared and Test by: Test Engineer

Verified by: Technical Manager

H. Montazeri

S. M. Mirfallah

Approved by:

Chief Executive Officer

S. M. Mirsadri

Engineering Deputy of Test and
Inspection

Prof. B. Vahidi

E.P.I.L.
Technical Department
ISO IEC 17025
Accredited Lab

*This report should not be reproduced in extracts without written approval by EPIL.
Test results pertain to the tested sample only.
Not Valid Without Lab Stamp.*